Arytmie



Klinicka signifikance

* Arytmie vedouci k zastaveé obéhu
* Arytmie vedouci k obéhové dekompenzaci
- Sok
- synkopa
- srdecni selhani
- ischemie myokardu
* Arytmie se zachovanou obéhovou stabilitou



Tachycardia Algorithm (with pulse)

= Assess using the ABCDE approach
= Give oxygen if appropriate and obtain IV access
= Monitor ECG, BF, SpO,, record 12dead ECG

= [dentify and treat reversible causes
(e.g. electrolyte abnormalities)

Assess for evidence of adverse signs

Synchronised DC Shock*
Up to 3 atterpts 1. Shock 3. Myccan:.lial ischaemia
2. Syncope 4. Heart failure
= Amiodarone 300 mg IV over Stable
10-20 min and repeat shock;
followed by: Is QRS narrow (< 0.12 sec)?
= Amiodarone 900 mg over 24 h -
L\ MNarrow j
o
Broad QRS Narrow QRS
Is QRS regular? Is rhythm regular?
i IrreJ\g:Iar j [ Regular j [ ReEjLIar : Irreqular
Seek expert help = Use vagal manoeuvres Irregular Narrow Complex
= pdenosine & mg rapid IV bolus; Tachycardia

A

if unsuccessful give 12 mg;
if unsuccessful give further 12 mg.
= Monitor ECG continuously

v

If Ventricular Tachycardia Normal sinus rhythm restored?

Possibilities include:

" AF with bundle branch block {or uncertain rhythm):
treat as for narrow complex » Amiodarone 300 mg IV over YES
= Polymorphic VT 20-60 min; then 900 mg over 24 h

(e.g. torsades de pointes -

give magnesium 2 g over 10 min) Probable re-entry PSVT:

=Record 12dead ECG in sinus rhythm
=|f recurs, give adenosine again &
consider choice of anti-arrhythmic

prophylaxis

uf previously confirmed

SVT with bundle branch block:
Give adenosine as for regular
narrow complex tachycardia

*Attemnpted electrical cardioversion on conscious patients is abways undertaken under sedation or general anaesthesia

Probable atrial fibrillation

Control rate with:

u 3-Blocker or diltiazem

* Consider digoxin or amiodarone
if evidence of heart failure

Anticoagulate if duration > 48 h

Seek expert help
A

Possible atriall flutter
= Control rate (2.g. B-Blocker)
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Tachyarytmie s obéhovou nestabilitou

* U nestabilniho pacienta elektricka kardioverze
* Pouziti sedace

* Synchronizovany vyboj 120 — 150 J bifazickeé
energie u VT a AF, u flutteru Ci PSVT energie 70
- 120

* Pri neuspéchu vyboje i.v. amiodaron 300 mg,
pripadné pokracovat v davce 900 mg / 24 hod

* Po podani amiodaronu zopakovat el. vyboj



Antiarytmika u stabilnich pacientu

Kontrola frekvence komor
Kontrola rytmu — chemicka kardioverze
Kontrola rytmu — elektricka kardioverze
Prevence komplikaci (antikoagulace)
Antiarytmika :

- adenosin

- betablokatory (metoprolol, esmolol)

- kalciové blokatory (verapamil)

- digoxin

- amiodaron




Bradycardia Algorithm

= Assess using the ABCDE approach
= Give oxygen if appropriate and obtain IV access
= Monitor ECG, BP, SpO,, record 12-lead ECG
u |dentify and treat reversible causes
(e.g. electrolyte abnormalities)

Assess for evidence of adverse signs

1. Shock
2. Syncope

3. Myocardial ischaemia
4, Heart failure

YES

Atropine
500 meg IV

Satisfactory
response?

NO

Interim measures:
= Atropine 0.5 mg IV repeat
to maximum of 3 mg
= |soprenaline 5 mcg min™ [V
= Adrenaline 2-10 mcg min™ IV
n Alternative drugs*®
OR
= Transcutaneous pacing

A Seek expert help
Arrange transvenous pacing

* Alternatives include:

= Aminophylline

= Dopamine

s Glucagon (if beta-blocker
or calcium channel blocker
overdose)

= Glycopyrrolate can be used
instead of atropine

YES

NO

Risk of asystole?

= Recent asystole

= Mobitz Il AV block

= Complete heart block
with broad QRS

mVentricular pause > 3s

NO



Bradykardie

Medikamentozni terapie

Atropin 0,5 mg i.v. (max. vagolyticky ucinek je
u davky 3 mg

lzoprenalin, adrenalin, dopamin (event.
dobutamin)

U pacientu s infarktem spodni stény event.
aminofylin
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Kardiostimulace - transkutanni

TRANSCUTANEOUS PACING:




Docasna transvenozni kardiostimulace




Dékuji za pozornost



